/ [1R3
\ roving nunber
A ] 5
109 ) The number
108 -~ % HARIER
108 109, Oty a5 FG6500
FT® LEER
108 Sheet 1 Sheet 1
¥R @ TR AR A A
At Chongqing Fuchai Power Machinery
Manufacture Co.,Ltd.




FG6500 H Type Exploded View

Ref No. Part No. Description Quantity Ref No. Part No. Description Quantity
1 400.12.023.50.01 Bolt M6x61 1 66 106.09.060.00.00  |Starting Cup 1
2 $J04.75.01.00.02 Washer 1 67 400.06.012.50.08 Nut M16 1
3 106.03.036.00.00 Cylinder Head Cover 1 68 106.27.248.12.06 Recoil Starter 1
4 106.38.282.00.00  |Gasket, Valve Cover 1 69 400.07.013.50.01 Nut M10 4
5 $J04.34.45.00.01 Lock Nut 2 70 $J06.81.00.00.00 Shock Mount (A) 2
6 $J04.34.45.00.02 Adjust Nut 2 71 $J06.81.00.00.05 Shock Mount (B) 2
7 $J04.34.45.00.05 Rocker Arm 2 72 400.06.008.50.03 Nut M8 4
8 $J04.34.45.00.06 Fashtening Bolt 2 73 104.07.111.0.00 Amplifier 1
9 106.03.041.00.00 Push Rod Guide 1 74 106.07.109.00.00  |Qil Sensor Assembly 1
10 106.40.311.00.00 |Cap 1 75 106.03.035.00.00  |Shroud 1
11 106.40.315.00.01 Returner Intale Valve 1 76 400.03.001.50.16 Bolt M6x14 19
12 106.40.315.00.02 Returner Exhaust Valve 1 77 106.25.243.00.03 Starting Motor Assembly 1
13 106.04.074.00.00  |Valve Spring 2 78 400.03.002.50.06 Bolt M8x35 2
14 104.15.186.00.03  |Spark Plug F7Tc 1 79 106.44.370.00.06 Bearing 6202 2
15 106.38.286.00.00  |Qil Seal 1 80 106.24.242.00.00 Balance Shaft 1
16 106.40.314.00.00  |Valve Spring Seat 1 81 106.36.273.00.09  |Camshaft 1
17 106.28.250.00.01 Intake Vavle 1 82 106.31.254.00.33 Crankshaft 1
18 106.28.250.00.02 Exhaust Vavle 1 83 106.44.370.00.10 Bearing 6207 1
19 106.40.317.00.00 Push Rod 2 84 104.40.312.00.01 Dowel Pin 2
20 106.40.316.00.00 Tappet 2 85 106.43.347.00.00 Gasket, Crankcase Cover 1
21 106.30.252.00.05 Cylinder Head Assembly 1 86 106.01.005.00.01 Crankcase Cover 1
22 400.09.017.50.04 Bolt Stud M8x106 2 87 106.38.284.02.01 Dipstick 1
23 106.43.343.00.00 Gasket, Carburetor Insulator 1 88 106.38.293.00.00 Crankcase Sealing Rubber Plug 1
24 106.38.283.00.01  |Carburetor Insulator 1 89 400.03.002.50.07 Bolt M8x38 7
25 106.43.342.00.05 Carburetor Gasket 1 90 106.05.088.00.14 Generator 1
26 106.12.183.00.17  |Carburetor 1 91 400.23.046.05.01 Nut M5 2
27 106.43.345.00.00  |Air Filter Gasket 1 92 400.18.035.50.01  |Spring Washer 2
28 106.17.188.00.41  |Air Filter 1 93 106.06.102.00.00  |Generator Stay 1
29 400.06.007.50.02 Nut M6 4 94 400.20.042.50.02  |Washer 1
30 106.43.346.00.00  |Outlet Gasket A 1 95 400.04.001.50.05 Bolt M6x179 4
31 400.09.018.50.07 Bolt Stud M8x34 2 96 400.05.005.50.01 Bolt M10x1.25x265 1
32 400.03.002.50.04 Bolt M8x30 2 97 400.01.000.05.01 Bolt M5x214 2
33 106.22.240.00.02 Exhaust Pipe 1 98 106.35.272.00.21  |Voltage Regulator 1
34 400.07.013.50.01 Nut M8 2 99 $J04.02.28.00.02 Brush Assembly 1
35 106.39.301.04.52 Muffer Assembly 1 100 SJ04.02.32.00.11 Connecting Plate 1
36 106.03.054.00.01 Muffer Stay 1 101 400.00.000.50.01 Bolt M5x14 2
37 106.40.312.00.04 Dowel Pin ©12x20 2 102 400.00.000.50.06 Bolt M5x16 3
38 106.10.180.00.07  |Gasket,Cylinder Head 1 103 106.03.027.05.00 End Cover 1
39 106.14.185.00.11 Piston Ring Set 1 104 400.00.000.50.02 Bolt M5x14 2
40 106.04.072.00.00  |Circlip, Piston Pin 2 105 106.16.114.04.33 Frame Comp 1
41 106.40.313.00.00 Piston Pin 1 106 $J04.10.26.04.03 Clamping Plate Battery 1
42 106.13.184.00.11 Piston 1 107 106.07.105.00.02 Battery 1
43 106.19.200.00.01  |Tie-Rod Assembly 1 108 104.38.279.00.00 Bolt M6*20 4
44 106.03.044.00.00 |Air Guide Sleeve 1 109 400.03.001.50.16 Bolt M8*16 4
45 400.03.001.50.03 Boltm6x12 5 110 104.04.071.00.01  |Clamp, Fuel Hose 2
46 106.03.034.00.00  |Air Cleaner Stay 1 111 104.09.166.00.05 Fuel Hose 2
47 106.03.058.00.02 Speed Regulating Assembly 1 112 104.41.330.00.00 Fuel Cock 1
48 106.04.075.00.00 Fine Regulating Spring 1 113 106.42.332.04.30 Fuel Tank 1
49 106.04.073.00.01 Pulling Rod 1 114 $J04.28.39.00.07 Fuel Filler 1
50 106.04.070.00.01 Back Spring B 1 115 $J04.10.25.00.06 Fuel Tank Cap 1
51 400.11.022.50.01 Lock Bolt M6*21 1 116 400.19.039.50.01  [Washer 4
52 106.03.040.00.00  |Speed Regulating Arm 1 117 400.03.001.50.06 Boltm6*25 4
53 104.04.076.00.00 Pin Lock 1 118 400.03.004.50.03 Boltm10x80 4
54 400.16.029.50.02  |Washer ®8*17*1 1 119 106.34.271.00.00  |Governor Assembly 1
55 106.40.310.00.00 Moving Staff 1 120 106.38.292.00.00  |Venting House 1
56 106.32.260.00.05 Crankcase 1 121 106.38.288.00.01 Unbreak Support 1
57 106.07.112.00.01 Ignition Coil 1 122 106.21.205.02.40  |Control Panel 1
58 400.03.001.50.07 Bolt M6x28 2 123 104.07.116.00.19  |Cable(+) 1
59 400.15.025.50.02  |Washer 2 124 104.07.116.00.08  |Cable(-) 1
60 400.33.061.50.01 Bolt M12*16 2 125 106.38.281.00.02 QOil Seal 1
61 106.38.287.00.05 Oil Seal 35x52x8 2 126 106.38.278.00.00  |Cable Clamp 2
62 106.07.108.00.00  |Charging Coil 1 127 106.03.057.00.00  |Tension Disc 1
63 400.03.001.50.07 Bolt M6*28 4 128 106.38.285.00.00 Plastic Cable Clamp 1
64 106.08.131.00.00 Flywheel 1 129 106.38.276.00.00  |Sheetmetal Cable Clamp 3
65 106.38.290.00.00  |Cooling Fan 1 130 106.43.346.00.01 _ |Outlet Gasket B 1




	PG6500H
	FG6500H Part Numbers

